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Assembly

Engineered Hardwood, 1/2" (13mm)
Sonus Core 3, 1/8" (3mm)

Concrete Slab, 8" (203mm)
Suspended Ceiling
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Contact Notes Acoustical Test Assembly
Test Report no.: NGC 7011096_R2
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